Report ID : 1484

Date ——
evimteks | LaBoRATORY REPORT | =
11.07.2019 |—
Customer Name : SAHCO GmbH —
PO# : 238640-1 =
Design : DEVELOPMENT ( J183928NTCR COL.501 ) ——
Roll Number : E19/1097001MO1 pm—
Composition : %100 PES FR
Burning Behavior-Ease Ignition Method w Weft Requi t
Yanma Davranigi-Ategleme Kolayligi Metodu c;az;pu Atekl eg:::m?'? S
NFP92-503
Hole formation due to melting
Erime nedeniyle delik olusumu YES YES Yes/No
Droblets/debris,non-burning
Yanmayan Damlacik/Dékuintii YES YES Yes/No
Burning droplets/debris
Yanan Damla NO NO Yes / No
After glowing time i} i} <5 sec
Yanma Siiresi
Damaged length
Hasarlu uzunluk 13,5 ¢cm 17 cm <35cm
Damaged width
Hasarli en 7cm 6,5 cm <9cm
Classification
Siniflandirma M1 M1
TEST NORM SPESIFICATION
Equipment Evaluation Classification
Electr.burner Flame remanence < 5sec < 5sec 25 sec > 5sec
Damaged length < 35cm 35=x=60 < 35¢cm 35=x=<60
Damaged width < 9cm £ 9cm £ 9cm < 9cm
NFP 92-503 | No sparks M1 M2 M2 M3
Non flammable sparks M1 M2 M2 M3
Flammable sparks M2 M3 M3 M4

PERFORMED BY :

TESTi YAPAN :

APPROVED BY:

TESTi ONAYLAYAN:




Report ID : 1417

evimteks

LABORATORY REPORT

Date
Tarih

31.05.2019

Customer Name : SAHCO GmbH

PO# : 238640-1

Design : DEVELOPMENT ( J183928NTCR COL.501 )

Roll Number : E19/1097001MO1

Composition : %100 PES FR
Gic¢ Tutusurluk-Alev Yayiilma Metodu
Burning Behaviour- Flame Spread method Warp Weft Requirements

6zgi Atki Gereklilik
NFP92-504 G029

Tutusma
Ignition NO NO Yes / No
Alev cekildikten sonra yanma siiresi
After burning time s 0s <2s
Yanmayan damlacik / dokiinti
Droplets/debris, non-burning NO NO Yes/No
Yanan damlacik / dékiintii
Burning droplets/debris NO NO Yes/No
Alev yayilma hizi
Flame spread rate 0 mm/s 0 mm/s <2 mm/s
Siniflandirma
Classification M1 M1 M1

NF P92-504

DEGERLENDIRME

Damlama/ Droplets

Damlama yok/

Yanmayan damla/ Yanan damla/

no droplets Non-burn droplets burning droplets
Yanma siresi / After flamming time <2 s M1 M1 M1
5 s > Yanma siresi / After flamming time > 2 s M2 M2 M2
Yanma siresi / After flamming time = 5s M3 M3 M3
Alev yayillma hizi / Flame spread rate > 2 mm/s M4 M4 M4

PERFORMED BY :

TESTi YAPAN :

APPROVED BY:

TESTi ONAYLAYAN:
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